

Lansoprazole

【OTAKD】Takepron OD® 30mg/Tab

ATC Code : A02BC03

中文名： 泰克胃通口溶錠 《台灣武田》

適應症： 胃潰瘍、十二指腸潰瘍、胃食道逆食性疾病-糜爛性逆流性食道炎之治療、胃食道逆流性疾病之症狀治療。Zollinger-Ellison 症候群、合併抗生素治療與幽門螺旋桿菌 (Helicobacter Pylori) 相關的消化性潰瘍、治療因 NSAID 類藥物引起之胃潰瘍。

藥理分類： Proton Pump Inhibitor

用法用量： **Administration:** 30 to 60 minutes before a meal; best if taken before breakfast.  
Dissolve orally disintegrating tablets on the tongue with or without water until particles can be swallowed. Do NOT chew or crush.

**Indications and dosage regimens:**

**Gastroesophageal Reflux (GERD):**

- GERD: 15 mg once daily for up to 8 wks.
- Treatment of **Erosive Esophagitis:**  
30 mg QD for up to 8 weeks. May give additional 8 weeks of therapy (up to 16 weeks for a single course) if not healed. If recurs, consider additional 8 weeks of therapy.
- Maintenance of Healing of Erosive Esophagitis: 15 mg QD; not studied > 1 year.

**Duodenal Ulcer:**

- Active Duodenal Ulcer: 15 mg once daily for 4 weeks.
- Helicobacter pylori Infection and Duodenal Ulcer:  
Dual therapy: 30 mg Q8h for 14 days in conjunction with amoxicillin 1 g.  
Triple therapy: 30 mg Q12h for 10 or 14 days in conjunction with amoxicillin 1 g and clarithromycin 500 mg.
- Maintenance of Duodenal Ulcer Healing: 15 mg/day.

**Benign Gastric Ulcer:** 30 mg QD for up to 8wks.

**NSAID-associated Gastric Ulcer:**

- Treatment: 30 mg QD for 8 wks
- Risk Reduction: 15 mg QD for up to 12 wks.

**Pathologic GI Hypersecretory Conditions:**

60 mg QD initially. May require dosages of up to 90 mg BID.

不良反應：腹瀉、噁心、腹痛、便秘。

交互作用：

- CLOPIDOGREL: **reduced** antiplatelet activity.
- GEFITINIB, CAPECITABINE, ERLOTINIB, Cellcept®: **reduced** exposure of above drugs.
- VORICONAZOLE: **increased** plasma concentrations of lansoprazole.
- CILOSTAZOL: **increased** cilostazol exposure.
- WARFARIN: **elevations** in INR and potentiation of anticoagulation effects.

注意事項：1.本品為含有腸溶性細粒之口溶錠，但是成分並不被口腔黏膜吸收，因此必須以唾液或水幫助嚥入。亦可直接以水送服。

2.飯前 30~60 分鐘服用。不可嚼碎、不可研磨後服用。

懷 孕 期：唯有預期療效利益大於任何可能風險時，才使用於孕婦或可能懷孕的婦女。

授 乳 期：建議授乳母親應避免使用。但若患者必須接受本藥物治療，則應停止授乳。

用藥指導：經由餵食用針筒或鼻胃管給藥時，應依下列方法投與。

1.若以針筒經口注射投藥：

- 將一顆錠劑放在口服針筒中，抽取約 10 毫升清水。
- 輕輕搖動以便快速溶解。藥錠溶解後，在 15 分鐘內將內容物注入口中。

- 再以針筒抽取約 5 毫升清水，輕輕搖動後將所有殘餘內容物注入病人口中。

## 2.鼻胃管灌食(≥8 French)

- 將一顆 30 毫克錠劑放在針筒中，抽取 10 毫升清水。

- 輕輕搖動以便快速溶解。藥錠溶解後，在 15 分鐘內經由鼻胃管注入胃中。

- 再以針筒抽取約 5 毫升清水，輕輕搖動後注入鼻胃管。

\*\*全民健保藥品給付規定：依「消化性潰瘍用藥限制使用規定」辦理